INDIANA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
We Protect Hoosiers and Our Environment.

100 N. Senate Avenue < Indianapolis, IN 46204
(800) 451-6027 + (317) 232-8603 + www.idem.IN.gov

Eric J. Holcomb Brian C. Rockensuess
Governor Commissioner

May 20, 2024

VIA ELECTRONIC MAIL

Mr. Jeffrey Hansen, Director of Wastewater Plant Operations
CWA Authority, Inc.

2020 N Meridian Street

Indianapolis, Indiana 46201

Dear Mr. Hansen:

Re: Final NPDES Permit No. IN0023183
Belmont and Southport Advanced Wastewater
Treatment Plants
Marion County

Your application for a National Pollutant Discharge Elimination System (NPDES)
permit has been processed in accordance with Sections 402 and 405 of the Federal
[...]
IMon Orthophotography S
Data - Obtained from the State of Indiana Geographical

Information Office Library

Orthophotography - Obtained from Inciana Map Framework Data
(www.indianamap.org)

Map Projection: UTM Zone 16N Map Datum: NAD83

. 7




Belmont Advanced Wastewater Treatment Facility - Flow Schematic

ARNUALAVERAGE F oW FATE & 1 25D WETWEATHER
STORAGE BASIN T SCUTH PORT KT

FOwW AR | RAWSEWAGE  BAR GHT  SOUTH]] M Al memL omsscew [ ] Fina EFFLUENT WV
RACKS FUMP  SCREENS RACILITY PRIMARY  PUMP  NITRIFEATION CHANNEL  PUMPS CLARIFIERS FILTRATION DI INFEC
P smmow ClRiFERs [l STATION SYSTEMANS) i i i
| | | qlll.ﬁnﬂ.llll IIEHU|¢|E
WET
WEATHER e - =
v CHLOR INATION
FlO'W ONs TALNK
WET WEATHER
PUMP STATION

PEAK WYDR AN AT CAPACITY = 300 MGD

1

F
1
|
I
i




Southport Advanced Wastewater Treatment Facility - Flow Schematic

SURRACE RAW 5 EWAGE GRIT SOUTH IR HITRIFICATION ANS ML ONS SCREW 0XY GEN SECONDARY EFFLUENT u
FLOW PUM P BUILDING FRIMARY SYSTEM [ANS| CHAN MEL PUMPS NITRIFICATION CLARIFIERS FILTRATION DISINFECTION
SCREEN STATION CLARIFIERS SYSTEM [ONS]




Belmont Outfall 006 Location Latitude: 39°43 5" N
Longitude: 86° 11’ 35" W

Southport Outfall 001 Location Latitude: 39°39'51" N
Longitude: 86° 14'8" W

Background

This is the proposed renewal of the NPDES permit for the Belmont and Southport AWT
plants which was issued on May 24, 2018, and has an expiration date of May 31, 2023.
The permittee submitted an application for renewal which was received on November 11,
2022, with a revision to the application submitted on January 12, 2023.

Wastewater from the Indianapolis collection system is treated by one of two AWT plants,
owned and operated by CWA Authority. The Belmont AWT plant receives flow
predominantly from the central portions of Marion County, as well as wet weather flow. The
Southport AWT plant receives flow predominantly from the collar areas of Marion County
including satellite communities served by the permittee, which consist of the City of
Greenwood, the City of Beech Grove, the City of Lawrence, the City of Fishers, Tri-County
Conservancy District and Ben Davis Conservancy District, and flow from the permittee’s
DigIindy tunnel system. As further described below, flow from the Belmont AWT can be
diverted to the Southport AWT during both wet and dry weather. The sludge generated at
the Southport AWT plant is pumped to the Belmont AWT plant for treatment and ultimate
disposal. Thus, the two AWT plants function and are operated as a single system.

The wastewater collection system is comprised of combined sanitary and storm sewers
with 130 Combined Sewer Overflow (CSO) points and a Wet Weather Treatment Facility.
Sanitary Sewer Overflows (SSOs) are strictly prohibited.

Belmont AWT Plant

The Belmont AWT Plant is a Class IV nitrification facility with influent flow monitoring,
screening, grit removal tanks, primary clarifiers, oxygen/air nitrification system (ONS/ANS),
final clarifiers, coarse sand mono-media tertiary filters, effluent disinfection by
chlorination/dechlorination, ultraviolet (UV) radiation, and effluent flow monitoring.

The Belmont AWT Plant has an average design flow of 120 MGD and a peak design flow
of 300 MGD. The Belmont AWT Plant has two wet weather storage basins: a 30-million
gallon basin (EQ basin 1) to store primary influent and/or primary effluent during wet
weather and a 4-million gallon basin (EQ basin 2) to store primary effluent during wet
weather. Sludge treatment includes gravity belt thickening, gravity thickening, equalization,
centrifuges, dewatering, and incineration or landfilling.



The Belmont AWT Plant has the following flow diversions located within the facility:

1. Primary Effluent Diversion Structures: A primary effluent diversion
structure exists at the 96 Structure/Junction Structure No. 1. This
diversion allows primary effluent to be diverted to the EQ basin 2 or the
ONS Wet Weather Pump Station. A second primary effluent diversion
structure exists at Junction Structure No. 2 which allows primary effluent
to be diverted around ANS and directly to the ONS Wet Weather Pump
Station.

2. Effluent Filters Diversion: An ONS effluent diversion exists prior to the
facility’s effluent filters. All or a portion of the ONS effluent can be
diverted around the effluent filters to the chlorine contact tanks.

The Belmont AWT Plant has the following flow diversions located in the collection
system or at the AWT facility, all of which are capable of diverting flow from the
Belmont AWT Plant to the Southport AWT Plant.

1. Southwest (Southern Avenue) Diversion: A raw wastewater flow
diversion exists external to the Belmont AWT Plant at the Southwest
Diversion Structure located near Southern Avenue. Raw wastewater
may be diverted via a 60-inch diameter gravity sewer to the Southport
AWT Plant depending on the system hydraulics and plant capacities.

2. Belmont Wet Weather Pump Station (Raw Wastewater): A raw
wastewater diversion exists prior to the facility’s headworks. Raw
wastewater from the Belmont Interceptor may be pumped by Belmont’s
Wet Weather Pump Station to the Southport AWT Plant via a 42-inch
force main to the Tibbs Interceptor. The Wet Weather Pump Station can
also pump raw wastewater to Wet Weather Storage Basin No. 1.
Depending on the system hydraulics, the pumping capacity is 28-30
MGD.

3. Belmont Wet Weather Pump Station (Primary Effluent): A primary
effluent flow diversion exists after the Belmont Primary Clarifiers. Primary
effluent stored in Wet Weather Storage Basin No. 1 may be pumped by
Belmont’'s Wet Weather Pump Station to the Southport AWT Plant via a
42-inch force main to the Tibbs Interceptor. Depending on the system
hydraulics, the pumping capacity is approximately
28-30 MGD.

4. Gravity Diversion (Primary Influent): A preliminary treatment flow
diversion exists prior to the facility’s primary clarifiers. Preliminary
treatment flow from the diversion may be conveyed by gravity via the 42-
inch force main to the Southport AWT Plant via the Tibbs Interceptor.
Depending on the system hydraulics, the diversion capacity is 16-18
MGD.

6



5. Belmont Primary Effluent Pump Station (Primary Effluent): A primary
effluent diversion exists after the facility’s primary clarifiers. Primary
effluent from the primary effluent channel may be pumped by the
Belmont Primary Effluent Pump Station (PEPS) to the Southport AWT
Plant via the 42-inch force main to the Tibbs Interceptor. Depending on
the system hydraulics, the pumping capacity is 30 to 35 MGD. This
pump station can also pump primary effluent flow to EQ basin 1.

Southport AWT Plant

The Southport AWT Plant is a Class IV nitrification facility with influent flow monitoring,
screening, grit removal tanks, primary clarifiers, oxygen and air nitrification system
(ONS/ANS) reactors, secondary clarifiers, mixed media tertiary filters, effluent disinfection
by chlorination/dechlorination and ultraviolet (UV) radiation, effluent flow monitoring, and
effluent pumping.

The Southport AWT Plant has a design average flow of 125 MGD with a peak design flow
of 250 MGD. Sludges are conveyed to and centrally processed by dewatering and
incineration operations at the Belmont AWT Plant’s Solids Handling Operations. The
Southport AWT Plant has two equalization basins with a total storage capacity of 25 million
gallons. These basins are used to store screened raw wastewater. The basins are
designed to be used during wet weather when the plant’s treatment capacity has been
reached.

The Southport AWT Plant has the following flow diversions:

1. Raw Wastewater Diversion: Raw wastewater can be diverted to either
of the two equalization basins after the screening process. Excess flow
is pumped from the Surface Flow Wet Weather Pump Station
(SFWWPS) to the equalization basins. The stored wastewater is returned
to Southport’'s Headworks for full treatment after the influent flow rate
decreases.

2. Grit Tank Diversion: A screened raw wastewater diversion exists prior to
the grit facility. Flows can be diverted directly to the Mixed Liquor Channel
from the SFWWPS bypassing the grit facility, primary clarifiers, and the
ANS system.

3. Grit Tank Effluent Diversion: A preliminary treatment effluent diversion
exists that allows flows to be diverted around the primary clarifiers and
the ANS system to the ONS system. This diversion is located at Junction
Structure (JS) 101B and sends screened and degritted flows to the ONS
WWPS or northwest primary clarifiers.




4. Primary Influent Diversion: A primary influent diversion exists at Junction
Structure (JS) 102A. Flows can be diverted past the southeast primary
clarifiers to the southwest primary clarifiers using the sluice gates at JS
102A.

5. Primary Effluent Diversion: A primary effluent diversion exists when
using the northwest primary clarifiers. Flow from the two southern
northwest primary clarifiers can be diverted to the mixed liquor channel at
Junction Structure (JS) 105. Flow from the northern two primary clarifiers
is conveyed to the ONS WWPS.

6. ONS Effluent Diversion to Disinfection System: An oxygen nitrification
effluent diversion exists prior to the facility’s tertiary filters. All or a portion
of the ONS effluent after the secondary final clarifiers can be diverted
through Junction Structure (JS) 111 around the tertiary filters. The flow is
then conveyed by gravity to the Chlorine Contact Tank for disinfection.

7. Effluent Filters Diversion: An air and oxygen nitrification system effluent
diversion exists prior to the facility’s tertiary filters. All or a portion of the
ANS/ONS effluent (up to 150 MGD) can be diverted through a 42”
butterfly valve at Junction Structure (JS) 112 in the Effluent Filter Building
to the effluent disinfection system.

8. UV System Flow Diversion: A diversion exists prior to the UV system. Al
or a portion of the filter flow effluent can be diverted around the UV
system at Junction Structure (JS) 113A. This diversion will require
chlorination to occur at Junction Structure (JS) 110 which is located at the
southwestern end of the secondary final clarifiers.

Permit Revision & Construction History

There were no permit modifications to this NPDES Permit since the last permit renewal.
However, there were numerous construction permits issued to the Authority, including
sanitary sewer construction permits, since the last permit renewal for various capital
projects.

Collection System

The collection system is comprised of combined sanitary and storm sewers with 130
Combined Sewer Overflow (CSO) locations and one (1) Wet Weather Treatment Facility
(WWTF) outfall; approximately 11% of the collection system has combined sewers. The
CSO locations and WWTF outfall have been identified and permitted with provisions in
Attachment A of the permit.



CSO Statutory or Requlatory Basis for Permit Provisions

CSOs are point sources subject to NPDES permit requirements, including both
technology-based and water quality-based requirements of the CWA and state law. Thus
the permit contains provisions IDEM deems necessary to meet water quality standards, as
well as technology-based treatment requirements, operation and maintenance
requirements, and best management practices. This permit is based on various provisions
of state and federal law, including (1) Title 13 of the Indiana Code; (2) the water quality
standards set forth in 327 IAC 2-1.5; (3) the NPDES rules set forth in 327 IAC 2 and 327
IAC 5, including 327 IAC 5-2-8 and 327 IAC 5-2-10; and (4) section 402(q) of the CWA (33
USC § 1342), which requires all permits or orders issued for discharges from municipal
CSOs to conform with the provisions of EPA’s National CSO Control Policy (58 Fed. Reg.
18688, April 19, 1994). EPA’s CSO Policy contains provisions that, among other things,
require permittees to develop and implement minimum technological and operational
controls and long term control plans to meet state water quality standards. The permit’s
penalty provisions are based in large part on IC 13-30. In addition to the regulatory
provisions previously cited, the data collection and reporting requirements are based in
part on 327 IAC 5-1-3, 327 IAC 5-2-13 and section 402(q) of the CWA. The long term
control plan provisions were included to ensure compliance with water quality standards.

Explanation of Effluent Limitations and Conditions

The effluent limitations set forth in Part Ill of Attachment A are derived in part from the
narrative water quality standards set forth in 327 IAC 2-1-6. The narrative standards are
minimum standards that apply to all waters at all times, and therefore are applicable to all
discharges of pollutants. Because EPA has not issued national effluent limitation
guidelines for this category of discharges, the technology-based BAT/BCT provisions are
based on best professional judgment (BPJ) in addition to section 402(q) of the CWA.
(CSO discharges are not subject to the secondary treatment requirements applicable to
publicly owned treatment works because overflow points have been determined to not be
part of the treatment plant. Montgomery Environmental Coalition v. Costle, 646 F.2d 568
(D.C. Cir. 1980).)

CSO Long Term Control Plan Requirements

CWA Authority, Inc. (CWA Authority) is currently implementing the approved Indianapolis
CSO Long Term Control Plan (LTCP). The LTCP includes the use of storage/conveyance
facilities in all major watersheds combined with advanced wastewater treatment plant
improvements. Facilities will be designed to achieve 97 percent capture in a typical year
on Fall Creek and 95 percent capture in a typical year on White River, Pleasant Run, Bean
Creek, Pogues Run, and Eagle Creek. Sewer separation will be employed along Lick
Creek, State Ditch and other isolated outfall locations. Flows will be collected from outfalls
on a regional basis using conveyance facilities connected to a deep tunnel system. The
deep tunnel will serve primarily as a storage facility, and the stored flows will be pumped to
the Southport Advanced Wastewater Treatment (AWT) plant at the end of a storm event.
The AWT facilities have been expanded and upgraded to provide treatment of wet weather
flows. The LTCP also includes the use of near-surface collection conduits and satellite

9



near-surface storage facilities to control remotely located outfalls on upper White River and
Pogues Run.

The key features of the plan are:

e The Deep Rock Tunnel Connector system along eight miles of the White River
connecting to the central tunnel system (White River and Fall Creek tunnels) with a
pumping facility located at the Southport AWT Plant.

e A collection interceptor for remote outfalls along Fall Creek and the White River to
convey wet-weather flows into the central tunnel system.

e Satellite storage facilities for remotely located outfalls along upper White River and
upper Pogues Run.

e Collection interceptors along Pogues Run, Pleasant Run and Bean Creek to convey
wet-weather flows into the central tunnel system.

e A collection interceptor and tunnel along Eagle Creek to convey wet weather flows
into the central tunnel system.

e Local sewer separation projects to eliminate isolated overflows on State Ditch, Lick
Creek, White River and the upstream ends of Fall Creek, Pogues Run and Bean
Creek.

e Belmont and Southport AWT plant improvements.

e \Watershed improvements.

Currently, one CSO Wet Weather Treatment Facility exists in the collection system. The
CSO Wet Weather Treatment Facility, located at Westfield Boulevard and 56" Street, also
known as Lift Station 507, is designed to provide 95% capture at a flow rate of 35 MGD
with approximately 34 minutes of detention time. Screening/skimming, disinfection and
dechlorination is provided. Flow rates up to 53 MGD have approximately 23 minutes of
detention time. Flow rates greater than 53 MGD will receive screening and partial
disinfection. Flow rates greater than 160 MGD will bypass the station entirely and be
discharged into the White River via outfall 155. In addition, if the level at structure B3